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ES COD ITEMS ITEMS BLOAME
FM0.00192 UP/V04/VO5 YR4—Yu%— Comp Master Cylinder UP/V04/V05 Comp ¥36,750
1 AFS.00199 TRI=N)IT =4 AMIN - MASTER Cylinder>Dust Cover ¥1,575
2 SBN.00200 TRI-YYYE-EY/16mm MASTER Cylinder Pin 16mm BLACK ¥242
3 AFN.00201 TRI=VYYY =R yhE"Y MASTER Cylinder Split Pin ¥95
4 SBN.00197 TRI=NUE =N — MASTER Cylinder LEVER Black ¥3,675
5 AFS.00196 TRI=VYYE =7 yvamyh FORK with Point ¥1,575
6 AFS.00194 TRE=) U8 =L AbYY—=Ib/22mm MASTER Cyl.Rubber UP/V04/V05 ¥1,260
7 SAN.00210 UP/V04/VO5 YR3=Y)u8'—E ALy MASTER Cyl.Piston UP/V04/V05 ¥1,995
8 $z0.00193 UP/NV04/NVO5 YRG5 =270 MASTER Cyl.Spring UP/V04/V05 ¥788
9 SAN.00208 UP/NVO4/NO5 YR4-Y)U8 =27 %497  MASTER Cyl.Spring Cap UP/V04/V05 ¥945
10 SBN.00202 YRI=-YJU4 - E'v/35.5mm MASTER Cylinder Pin 35,5mm BI. ¥263
11 SAN.00192 UP/V04/VO5 YR3—Yus—iK'7¢ MASTER Cylinder UP/V04 Body ¥25,200
12 AFS.00203 AFy7t’y D6 ELASTIC Pin D 6 ¥368
13 AFN.00186* Ay =T9Y%—10.5% 14X 2 COPPER Washer 10,5-14x2 ¥263
14 $70.00185 UP/NVO4/NO5 7' L—=%K—A249T4V5 FITTING M10 UP/V04/V05 ¥630
15 AFN.00195 UP/V04/VO5 YRR—E" APV AA—1— SPACER 14-20x0,5 Master Cylin. ¥210
16 AFN.00207* UP/V04/V05 YA4—E AbYAby =ik I b M 5 x 8 Convex Head Screw ¥84
17 AFS.00205 UP/V04/VO5 YR8—4u51" Ry b UP/V04>Gasket ¥1,029
18 AFS.00204 UP/NV04/NVO5 IR4—409h R rybd4y7° UP/V04>Tank Gasket CAP ¥882
19 SAN.00212 UP/V04/VO5 YR8—4v9hN ~ MASTER Cylinder UP/V04/V05 Cover ¥2,079
20 AFN.00206* UP/NV04/V0O5 IR4—4u5hn =ik’ Jbb M 4 x 12 Conical Head Screw ¥32
21 CRG.00192 MASTER Cyl.OverhaulKit 1UP/V04
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A CRG.01727 BRAKE System100-V05 IronD50 CO
1 AFS.00216 7'Vb—-%74-9 STD SIMPLE Fork Standard ¥1,260
2 AFS.00224 7'V—%724=9t"v9Yy7° STD CLIFT STD ¥525
3 AFN.00093* 7’Lb—-$myb 9k M6 NUT M 6 ¥11
4 SBN.00918 7'b-%0y} BLK 450mm DRAW Pin cm.45 BLACK ¥3,150
5 AFS.00809 t=774=—7") 450mm SAFETY Cable Cm.45 ¥1,260
6 SL2.N0238 7'b—%7'4291n7° D50 V05 BLK REAR Br.Disc Hub V04/V05 50 BL ¥13,650
7 FC0.01641 V05 7' b—%%+N-7°b—} REAR Brake Caliper PlateV05 ¥6,300
8 AFS.01727 V05 J77°L—%7 1A% Iron REAR Brake Disc V05 IRON ¥29,400
8 AFS.01591 V05 JP7'V—%7' 1A Alu REAR Brake Disc V05 Duralcan ¥72,450
9 SAN.01592 V05 V77 V—%T'139750Y REAR Brake Disc Flange V05 ¥7,350
10 FMO0.01727 V05 Y77 Lb—%%%n°— Comp Iron REAR Brake Caliper V05 Co.IRON ¥68,250
11 FKO0.01660 V05 Y77 V—%T7'1A9EY Comp REAR BrakeDiscV05 Bushing Comp ¥1,890
12 FMO0.00192 UP/VO04/V05 YA4—YYv4'— Comp Master Cylinder UP/V04/V05 Comp ¥36,750
13 FAN.01653 YN -AA'—%— 8.5%x 18 X 15 BLK CALIPER SPACER 8,5-18x15 BL ¥210
14 AFS.00240 7°b—%ik—2Z 720mm BRAKE Tube V05 Rear Eye.mm 720 ¥6,300
15 AFN.00047* UNDULATED Washer 8
16 AFN.00286* NUT M 8 Metalblock
17 AFN.00277* WASHER 8,5-14x2
18 AFN.00827 M 8x 30 Exagon. Head Screw
19 AFN.00105* WASHER 6,5-12x1,5
20 AFN.00234* NUT M 6 METALBLOCK
21 AFN.00183* M 6x 20 Conical Head Screw
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FMO0.01727 V05 J77'b—%%+)°— Comp Iron REAR Brake Caliper V05 Co.IRON ¥68,250
1 SDN.1678D V05 n=2%+Yn"—k'7'4—/R HALF R.CaliperV05 Right Black ¥29,400
2 AFN.01679* V05 7'b—%n'y K Wb M5 % 80 M 5 x 80 Conical Head Screw ¥126
3 SDN.1678S V05 n=2%+Yn" =7 4—/L HALF R.CaliperV05 Left Black ¥29,400
4 AFS.01682 V05/V08 7' L—%t—771—-t"y V05/V08 Rear Safety Pin ¥735
5 AFS.01681 VO05/V08 %N —E"AFA AN =} Y= V05/V08 Dust Guard Seal ¥945
6 AFS.01051 VO5/V08 4N -t Abvy—Ib V05/V08 REAR Brake Calip.Seal ¥1,365
7 SD1.01680 V05 J7ExYn'—t’Aby V05 Rear Caliper Piston ¥1,890
8 $70.00184 UP/NV04/NVO5 7°)=4"—§"IWt M10 BLEEDER M10 UP/V04/V05 ¥630
9 AFN.00182 UP/V04/VO5 $%Yn =K' F 4=y OR > Caliper UP/V04/V08 ¥210
10 AFS.01745 V05 Y77 b—%n"y} Iron/RED ( X 2) REAR Pad V05 C-IRON RED ¥9,975
10 AFS.01624 V05 Y77 b—%n"y} AIU/GRN ( % 2) REAR Pad V05 Green-Dural ¥11,550
11 SBN.00369 UP/V04/VO5 ¥+)n'=%4v7° M10 CALIPER Cap M10 UP/V04/V05 ¥315
12 AFN.00360* 7'V=%n'yMFyb M5/Low NUT M 5 Low Self-Locking ¥11
13 AFN.00186* Ay =T9Y%—10.5% 14 % 2 COPPER Washer 10,5-14x2 ¥263
14 $70.00185 UP/NVO4/NO5 7' L—=%K—A249T4V5 FITTING M10 UP/V04/V05 ¥630
15 AFN.00159* M 8 x 45 Conical Head Screw
16 CRG.01681 KIT V05 Brake Caliper Overhaul
1-2-3-4
0
8=0)
ES COD ITEMS ITEMS BiLAMR
FK0.01660 V05 )77’ L—%741A9L"y Comp REAR BrakeDiscV05 Bushing Comp ¥1,890
1 SBN.01660 V05 JP7 V=% (AIEY REAR Brake DiscV05 Bushing BI. ¥756
2 AFN.01677 V05 O—=4-7yY4— Elastic Washer V05 Brake Disc ¥336
3 AFN.00231 UP/V04/V05 B—4—EYvYy’ SEEGER D 8 Brake Disc ¥204
4 AFS.00232 UP/V04/V05 B—4-2+v7°t» D10 ELASTIC Pin D10 Brake Disc ¥525
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A CRG.01763 BRAKE System125-V05 IronD50 CO
1 AFS.00216 7'Vb—-%74-9 STD SIMPLE Fork Standard ¥1,260
2 AFS.00224 7'V—%724=9t"v9Yy7° STD CLIFT STD ¥525
3 AFN.00093* 7'b—%0yk 9k M6 NUT M 6 ¥11
4 SBN.00223 7'b-%0y} BLK 420mm DRAW Pin cm.42 BLACK ¥3,150
5 AFS.00227 t=774=5-7"lV 415mm SAFETY Cable Cm.41,5 ¥1,260
6 SL2.N0238 7'b—%7'4291n7° D50 V05 BLK REAR Br.Disc Hub V04/V05 50 BL ¥13,650
7 FCO0.01641 V05 7'b=%%+N'=7"L-} REAR Brake Caliper PlateV05 ¥6,300
8 AFS.01727 V05 YP7'V—%7'1R% Iron REAR Brake Disc V05 IRON ¥29,400
9 SAN.01592 V05 )77 V—%T'129750Y REAR Brake Disc Flange V05 ¥7,350
10 FMO0.01727 V05 Y77 b—%%%n°— Comp Iron REAR Brake Caliper V05 Co.IRON ¥68,250
11 FK0.01660 V05 JP7'b—%T71A9E"Y Comp REAR BrakeDiscV05 Bushing Comp ¥1,890
12 FMO0.00329 Doub.MasterCyl.UP/V04w/equal25
13 AFS.00240 7°b—=%ik—2Z 720mm BRAKE Tube V05 Rear Eye.mm 720 ¥6,300
14 FAN.01462 N -AA—¥—- 8.5% 18 X 24 BLK CALIPER Spacer BLACK x Hybrid ¥252
15 AFN.00047* UNDULATED Washer 8
16 AFN.00286* NUT M 8 Metalblock
17 AFN.00277* WASHER 8,5-14x2
18 AFN.00827 M 8x 30 Exagon. Head Screw
19 AFN.00105* WASHER 6,5-12x1,5
20 AFN.00234* NUT M 6 METALBLOCK
21 AFN.00183* M 6x 20 Conical Head Screw
22 FMO0.1730D FRONT GROUP V05 | CRG 10-25 RH
23 FM0.1730S FRONT GROUP V05 | CRG 10-25 LF
24 AFS.00336 7°b—%ik-2 125/F 570-360-570 BRAKE Tube Tris EyeV05-V07 FR. ¥12,600
25 AFN.00337 AT S W Brake Tube Band ¥315
26 AFN.00359* M 5x 12 Convex Head Screw
27 AFN.00361* WASHER 5,5-15x1,5
28 AFN.00360* NUT M 5 Low Self-Locking

RO - BRI FEEEET 58D HIET 4



35

CRG 2010 PARTS LIST

A 13

x1

£

14

15-16-17 -18

O 00 ==
X2

19-20-21

O O ===j
x5

24

25

26-27-28

®

4
@

BmOMAR - ERIEFEECEET BHEHHVET




CRG 2010 PARTS LIST

38 _
ES COD ITEMS ITEMS BLOAME
FMO0.00330 7'b—%435—%"— 125 Comp BRAKE Equalizer 125 complete ¥12,600
1 AFS.00216 7'V—%74-9 STD SIMPLE Fork Standard ¥1,260
2 AFN.00105* WASHER 6,5-12x1,5
3 AFN.00201 TRI=VYYY =R yhE"Y MASTER Cylinder Split Pin ¥95
4 SBN.00335 A=V =TV R AR b 125 MASTER Cyl.Div.125 Reg.Pivot ¥1,365
5 SBN.00334 RI=NUH =PV 2 AN V- 125 MASTER Cyl.Divider 125 Plate ¥1,470
6 SBN.00214 YRI=V) V¥ =74=49E"Y 17.5mm BLK DIVIDER Pin 17,5mm BLACK ¥252
7 AFS.00215 7'V=%2+=9/57 W DOUBLE Fork ¥2 415
8 SAN.00333 43549 =7V %A 7" DIVIDER Register Pommel Black ¥1,050
9 AFN.00332* 43544 =K WMNH5 M6 x 60 M 6 x 60 Countersunk HeadScrew ¥147
10 AFN.00331* UNDULATED WASHER 6
11 AFN.00106* NUT M 6 LOW Self-locking

W
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FMO0.1730D
FK0.00372

AFN.01564
AFN.00058
AFS.01730
AFS.01622
FMO0.1753D
AFS.01755
FMN.00321
FMO0.0363D
AFS.00246
AFN.00286

AFN.00047
AFN.00316

FMO0.1730S
FK0.00372

AFN.01564
AFN.00058
AFS.01730
AFS.01622
FMO0.1753S
AFS.01755
FMN.00321
FMO0.0363S
AFS.00246
AFN.00286

AFN.00047
AFN.00316

KI—=MA'TYYY" 690522
K=AT7YYY" 600322
F9IhFybIvYe— 15% 29.5% 2.5
F99hFyk M14 % 1.5

V05 7807 b—%7'42% Iron

V05 70Uk 7 b-%F 129 Alu

V05 991125 D25/R Assy
V05 7ak7°b—=%T1R9n7° D25
70vhk{—Wn7" 125 BLK
UP/VO5 78b7'L—%%4N—/R Comp
NPo2IMA %— 2P 34 % 7.4

KI—=MA'TYYY" 690522
K=WAT7YYY" 600322
F9IVFybIvYe— 15% 29.5% 2.5
F99hFyk M14 % 1.5

V05 7807 b—%7'42% Iron

V05 70547 b-%F 129 Alu

V05 991125 D25/L Assy
V05 7ak7°L—=%T(R9n7° D25
70vhk{—n7" 125 BLK
UP/VO5 78F7'L—%%%N=/L Comp
NPYxIMA %= 2P 34 % 7.4

» O

FK0.00372
SBN.00372
AFN.00230
AFN.00231

AFS.00232

UP/VOSF 7'b—%7 4A9E"Y
UP/V04 O-8-TyY4—
UP/V04/V05 B—4—EYvYy’
UP/\V04/V05 B—4-2+97°t"y D10
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FRONT GROUP V05 | CRG 10-25 RH
BRAKE Disc UP/V05 Fr.BushingCO
BEARING 6905 Front HUB
BEARING 6003 Front HUB
WASHER 15 -29,5x2,5

NUT M14 x 1,5 Self-locking

FRONT Brake Disc VO5-IRON
FRONT Brake Disc V05 Duralcan
STUB Axle V05 CRG RH D25 Comp.
FRONT BrakeDisc Hub V05 D25 BL
FRONT Wheel Hub 125 Black Co
CALIPER UP/V05 Fr.RH Comp.IRON
REAR AXLE KEY Black 2 pivot

NUT M 8 Metalblock

UNDULATED Washer 8
M 8 x 22 Hex. Head Screw

FRONT GROUP V05 | CRG 10-25 LF
BRAKE Disc UP/VO05 Fr.BushingCO

BEARING 6905 Front HUB
BEARING 6003 Front HUB
WASHER 15 -29,5x2,5

NUT M14 x 1,5 Self-locking

FRONT Brake Disc VO5-IRON
FRONT Brake Disc V05 Duralcan
STUB Axle V05 CRG LF D25 Comp.
FRONT BrakeDisc Hub V05 D25 BL
FRONT Wheel Hub 125 Black Co
CALIPER UP/VO05 Fr.LF Comp.IRON
REAR AXLE KEY Black 2 pivot
NUT M 8 Metalblock

UNDULATED Washer 8
M 8 x 22 Hex. Head Screw

BRAKE Disc UP/VO05 Fr.BushingCO
BRAKE Disc UP/V05 FrontBushing
Elastic Washer > Brake Disc
SEEGER D 8 Brake Disc

ELASTIC Pin D10 Brake Disc

¥1,260
¥578
¥263
¥242
¥25,200
¥60,900
¥27,300
¥13,650
¥10,290
¥55,650
¥1,365

¥1,260
¥578
¥263
¥242
¥27,090
¥60,900
¥27,300
¥13,650
¥10,290
¥55,650
¥1,365

¥756
¥336
¥294
¥525
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FMO0.0363D UP/VO5 78047 b—%%+%N—/R Comp CALIPER UP/V05 Fr.RH Comp.IRON ¥55,650
FMO0.0363S UP/VO5 78U47° =444 N'—/L Comp CALIPER UP/VO05 Fr.LF Comp.IRON ¥55,650
1 SDN.0364D UP n=2%4Un"—7'1—/R BLK HALF UP Caliper Right Black ¥19,530
SDN.0364S UP n=2%%Un"—7'¢1—/L BLK HALF UP Caliper Left Black ¥19,530
AFN.00368* M 6 x 40 Conical Head Screw
3  SDN.0365D UP n=72%%)n'—1K"7'4—/R W/ear BLK HALF UP Caliper RH w/ear Black ¥19,530
SDN.0365S UP n—2%%Yn'—k'7'¢—/L W/ear BLK HALF UP Caliper LF w/ear Black ¥19,530
4 AFS.00187 UP/V04/05F 7' L—%4-774—t"Y UP/V04>Safety Pin ¥704
5 AFS.00203 ATy7EY D6 ELASTIC Pin D 6 ¥368
6 AFS.00179 UP/VO4/VO5F/08F $+x)N—E"RFvY—N UP/V04/VO05 Fr. Piston Seal ¥525
7 SD1.00370 UP/VO4F/VO5F/08F $+Yn'—E" &by UP/V04/V05/V08 Fr.Brake Piston ¥1,680
8 S$70.00184 UP/V04/V05 77—=%"=K"Ibb M10 BLEEDER M10 UP/V04/V05 ¥630
9 AFN.00182 UP/V04/VO5 $%Yn—i'F 4=y OR > Caliper UP/V04/V08 ¥210
10 AFS.00366 Mini/UP/VOSF 7°b—%n'9} Iron (X 2) BRAKE Pad UP/V05 Front Iron ¥7,035
10 AFS.01046 UP/VO5F 7'b—%n'9} Alu/GRN ( % 2) FRONT Brake Pad UP-V05 GREEN ¥11,550
11 AFN.00107* M 8 x 25 Socket Head Screw
12 AFN.00286* NUT M 8 Metalblock
13 AFN.00186* AN =7yYe—10.5% 14 % 2 COPPER Washer 10,5-14x2 ¥263
14 S70.00185 UP/V04/V05 7' b—%§—R7249 749 FITTING M10 UP/V04/V05 ¥630
15 SL1.00367 7'b=%n"yFR Vb M5 % 55 M 5x55 Holed Conical Screw ¥263
16 SBN.00369 UP/NV04/VO5 $%n"—%+vy7° M10 CALIPER Cap M10 UP/V04/V05 ¥315
17 AFN.00360* 7L-%n9MFyh M5/Low NUT M 5 Low Self-Locking ¥11
18 CRG.00364 BRAKE Caliper OverhaulUP/VO5 F
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ES COD ITEMS ITEMS A MRS
A CRG.01907 V06 Front Brake System Comp.
1 AFS.00862 7'b—%#k—2 V06 590-1000-570 BRAKE Tube Tris Eye.V06 FRONT ¥15,225
2 FMO0.01909 FBS Y24—¥Ju%'— Comp MasterCylinder FBS Complete ¥40,320
3 SAN.01907 FBS YA4—-YYv4'—bin'— MASTER Cylinder LEVER Alu BL ¥4,725
4 AFN.00359* M 5x 12 Convex Head Screw
5 AFN.00361* WASHER 5,5-15x1,5
6 AFN.00360* NUT M 5 Low Self-Locking
7 AFN.00337 AV T YW Brake Tube Band ¥315
8 AFS.01799 7’'V—%%4I%v9 BREMBO RADIAL TANK PUMP BREMBO ¥2,048
9 AML.01906 FBS YANY—4v9RT— FBS Recovery Tank Support ¥1,890
10 SL1.00139 TUBE xMaster Cyl.Tank FBS
11 AFN.02144* M 6x 20 Convex Head Screw
12 AFS.00258 707-nN#VF1 = BLK FLOOR Tray Rubber ¥126
13 FMO0.1863D FRONT Group V06 C CRG 10-25 RH
14 FMO0.1863S FRONT Group V06 C CRG 10-25 LF
15 AFN.00294* M 6 x 45 Cylinder HeadScrew
16 AFN.00105* WASHER 6,5-12x1,5
17 AFN.00106* NUT M 6 LOW Self-locking
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ES COD ITEMS ITEMS BLA MRS
FMO0.01909 FBS YA4—YYu%"— Comp MasterCylinder FBS Complete ¥40,320

1 $Z0.00185 UP/NVO4NO5 7' L—=%K—A249T4V5 FITTING M10 UP/V04/V05 ¥630
2 AFN.00186* Ayn'=yyr—10.5%x 14 %2 COPPER Washer 10,5-14x2 ¥263
3 SAN.01909 FBS YR4—-YYu¥ =7 1— MASTER Cylinder FBS Body BL ¥23,625
4 SBN.01919 FBS YA4=-YYva'=45924974v9" Master Cylinder Tank Fitting ¥2 205
5 AFN.01916 FBS YR4V)U4 b= Wb M5 % 25 M 5x 25 Rectif.M6 Stem Screw ¥315
6 AFN.02264 WASHER 5,3-9x1,5

7 AFN.00360* 7'b=%¥n'9M 9k M5/Low NUT M 5 Low Self-Locking ¥11
8 $70.01896 FBS YA4YYv4 =270y MASTER Cylinder FBS Spring ¥945
9 SDN.01911 FBS YA4—YYU4 =t Aby Master Cylinder FBS Piston BL. ¥2 205
10 AFS.01912 FBS YR4-Y)U4 —E"Abvy—i13mm FA Master Cylinder Rubber ¥1,260
11 SAN.01910 FBS YA4—YYv4 =LA 9Yabn = FORK with Point FBS BLACK ¥6,930
12 AFN.01918 FBS Y24—-YYv4'— 434Y' /M5 % 12 GRAIN M5x12 MasterCylinder FBS ¥630
13 AFN.02152 M 6x 12 Convex Head Screw
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FMO0.1863D
AFN.00058
AFN.01564
FAN.01738
FAN.01739
AML.01859
FMN.01865
SAN.01867
AFN.00234
AFN.00105
SBN.01866
FMO0.1864D
AFN.00316
AFN.00047
AFN.00286
AFS.00246
AFN.00502

FC0.01860
FMO0.0305D

FMO0.1863S
AFN.00058

AFN.01564
FAN.01738
FAN.01739
AML.01859
FMN.01865
SAN.01867
AFN.00234
AFN.00105
SBN.01866
FMO0.1864S
AFN.00316
AFN.00047
AFN.00286
AFS.00246
AFN.00502
FC0.01860

FMO0.0305S

990 Fyh M14 % 1.5
F9IVFybIvYe— 15% 29.5% 2.5
®4—Wh3— D25/4mm BLK
®4—Ih3— D25/8mm BLK
700 V—%F 129 V06
70vhk4—In7" VO6 D25 BLK
7aUb7°V=%T7'4A9Nn7° V06 BLK

V06 7°V=%T 1R97yvvy’
+v9l V06 D25/R Assy

P9 IbA° 9 %— 2P 34% 7.4

V06 7'b=%%+N'=-7L—}
V04/V06 7AY+7’L—%%4)N'=/R Comp

F99hFyk M14 % 1.5
F9IhFybIvYe— 15% 29.5% 2.5
K4—Wh3— D25/4mm BLK
®4—Ih3— D25/8mm BLK
700 V—%F 129 V06
70vhk4—In7" V06 D25 BLK
7aUb7°V=%T7'4A9Nn7° V06 BLK

V06 7°V=%T1R97yvvy"
+v90 V06 D25/L Assy

P9 IMA° 9 %— 2P 34% 7.4

V06 7'b=%%+N'=7"L—}
V04/V06 7AYF7’L—%%4)N'=/L Comp
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FRONT GROUP V06 C CRG 10-25 RH
NUT M14 x 1,5 Self-locking
WASHER 15 -29,5x2,5

STUB Axle Spacer D25 4mm BL
STUB Axle Spacer D25 8mm BL
FRONT Brake System V06 Disc
FRONT Wheel Hub V06 25 BlackCO
FRONT B.Disc Hub V06 D25 AluCO
NUT M 6 METALBLOCK

WASHER 6,5-12x1,5

V06 BRAKE Disc Bushing

STUB Axle V06 CRG 10-25 R ChCO
M 8 x 22 Hex. Head Screw
UNDULATED Washer 8

NUT M 8 Metalblock

REAR AXLE KEY Black 2 pivot

M 6x 16 Convex Head Screw

BRAKE Caliper Plate V06 Chrom.
FRONT Brake Cal.V04/V06 RH Co

FRONT GROUP V06 C CRG 10-25 LF
NUT M14 x 1,5 Self-locking

WASHER 15 -29,5x2,5

STUB Axle Spacer D25 4mm BL
STUB Axle Spacer D25 8mm BL
FRONT Brake System V06 Disc
FRONT Wheel Hub V06 25 BlackCO
FRONT B.Disc Hub V06 D25 AluCO
NUT M 6 METALBLOCK

WASHER 6,5-12x1,5

V06 BRAKE Disc Bushing

STUB Axle V06 CRG 10-25 R ChCO
M 8 x 22 Hex. Head Screw
UNDULATED Washer 8

NUT M 8 Metalblock

REAR AXLE KEY Black 2 pivot

M 6x 16 Convex Head Screw

BRAKE Caliper Plate V06 Chrom.
FRONT Brake Cal.V04/V06 RH Co

¥242
¥263
¥756
¥1,008
¥12,600
¥16,800
¥14,700

¥735
¥25,200

¥1,365

¥6,090
¥58,800

¥242
¥263
¥756
¥1,008
¥12,600
¥16,800
¥14,700

¥735
¥25,200

¥1,365

¥6,090
¥58,800
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EMO0.0305D VO04/V06 70Yb7 b—%%4) N —/IR Comp FRONT Brake Cal.vV04/vV06 RH Co ¥58,800
EMO0.0305S V04/V06 78vb7° b—%%4)n—/L Comp FRONT Brake Cal.vV04/vV06 RH Co ¥58,800
1 AFS.00181 V04 7' b=y 7' 0yhE’y BRAKE Pad Block Pin V04 ¥809
2 AFN.00307 M 8 x 30 Conical Head Screw
3 SDN.0312D V04/V06 n—7%%nN'—K'F1—/R Ear BLK HALF F.CaliperV04/V06 Ear RH BL ¥25,200
3 SDN.0312S V04/V06 n—7%%nN'—k'F¢—/L Ear BLK HALF F.CaliperV04/V06 Ear LF BL ¥25,200
4 AFS.00187 UP/VO4/05F 7'L—%+—774—t"Y UP/V04>Safety Pin ¥704
5  FM0.00308 7)-%'=24974v%" Comp BLEEDER Fitting COMPLETE ¥1,155
6 AFS.00179 UP/VO4/VO5F/08F $+N'—t"AbvY—Ib UP/V04/VO05 Fr. Piston Seal ¥525
7 SD1.00370 UP/VO4F/VO5F/08F %' —E"AbY UP/V04/v05/V08 Fr.Brake Piston ¥1,680
8 S$70.00184 UP/V04/V05 7°)—4"=K"ILb M10 BLEEDER M10 UP/V04/V05 ¥630
9 AFN.00182 UP/VO4/VO5 $%Yn—i'F 4=y OR > Caliper UP/V04/V08 ¥210
10 AFS.00306 VO04/V06 70947’ b—%n"9} STD (% 2) FRONT Brake Pad V04/V06 STD ¥8,820
11 AFN.00186 YN —yYe— 105%x 14 % 2 COPPER Washer 10,5-14x2 ¥263
12 SDN.0310D VO04/V06 N—=7%%N—&'74—/R BLK HALF F.CaliperV04/vV06 RH Black ¥25,200
12 SDN.0310S V04/V06 N—=7%%)N =7 4—/L BLK HALF F.CaliperV04/V06 LF Black ¥25,200
13 CRG.00311 KIT VO4Fr/V06 xRevision(2cal.)
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CRG.01863 V07 Front Brake System(x Foot)

1 AFS.00336 7'V—%#%—2% 125/F 570-360-570 BRAKE Tube Tris EyeV05-V07 FR. ¥12,600
2 FMO0.00192 UP/V04/V05 YR4—-YJv4— Comp Master Cylinder UP/V04/V05 Comp ¥36,750
3 FM0.00330 7'b—-%435—%"- 125 Comp BRAKE Equalizer 125 complete ¥12,600
4 AFN.00359* M 5x 12 Convex Head Screw

5  AFN.00361* WASHER 5,5-15x1,5

6 AFN.00360* NUT M 5 Low Self-Locking

7 AFN.00337 7°b—Fk—-AnYN Brake Tube Band ¥315
8  SBN.00223 7°L—%09F BLK 420mm DRAW Pin cm.42 BLACK ¥3,150
9 AFS.00227 t=774=h-7"Ib 415mm SAFETY Cable Cm.41,5 ¥1,260
10 AFS.00224 7'L=%74=9E°VH)97° STD CLIFT STD ¥525
11 AFS.00216 7'L—%71=9 STD SIMPLE Fork Standard ¥1,260
12 AFN.00093* 7’L=-%ovh+9F M6 NUT M 6 ¥11
13 FMO0.1863D FRONT Group V06 C CRG 10-25 RH

14 FMO0.1863S FRONT Group V06 C CRG 10-25 LF

BmOMAR - ERIEFEECEET BHEHHVET
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V08 100/D50 BRAKE SYSTEM COMP.
SIMPLE Fork Standard

CLIFT STD

NUT M 6

DRAW Pin cm.45 BLACK
SAFETY Cable Cm.45

REAR Brake Disc Hub 50 V08/V99
BRAKE Caliper Supp.V08 Rear 3H
REAR Brake Disc V08

M 6x 25 Countersunk Head Screw
REAR Brake Caliper V08 Comp.

M 8x130 Hegon. Head Screw
MASTER Cylinder V08/V99 Comp.

VO04/VO5 YP¥+)N—AA—H— 18 % 24 CALIPER Spacer BLACK x Hybrid

A CRG.02011
AFS.00216 7'b—%74-9 STD
AFS.00224 7'V—%724=9t"v9Yy7° STD
AFN.00093 7'b—%0yk 9k M6
SBN.00918 7'b-%0y} BLK 450mm
AFS.00809 t-774—5-7"l 450mm
SL1.N0832 V99/V08 7°'V—%T 12417 D50
FC0.02008 V08 7'L—$%+n'-27— 3H
SL1.02011 Vo8 7'L—%7'13%
AFN.00295
FMO0.02004 V08 J77°b—$%¥n’— Comp
AFN.00442
FMO0.00421 V99/V08 YA4-YYv4'~ Comp
FAN.01462
FMO0.00435 V99/V08 Y77 L—%ik—AEyt
AFN.00047
AFN.00286
AFN.00277
AFN.00234
AFN.00105

3 5-8% 6
1
2
7 B 9
AFN.01042 7' V=%k=RZ97°W/THE-
AFN.01041 7 V=%k=RZ97° /10—
AFN.00425 7'b—%k-2Y"a{Vb/ AL—}
AFN.00409 7'b=%§-AY"3{Ub/L
AFN.00484 AT Sy Yl 1 1
AFN.01363 7’V-%k-R Ya{ytob
AFN.00486 VS SV S AtV VA )
AFN.01367 A S U S STV VA
AFN.00431 7 b=%%k—-RV"3{UM/T

BmDEE - RIS FEECERT B5ELHIET

BRAKE Tube Tris V99/V08 Rear
UNDULATED Washer 8

NUT M 8 Metalblock

WASHER 8,5-14x2

NUT M 6 METALBLOCK

WASHER 6,5-12x1,5

External Ogive>Brake Tube
Internal Ogive>Brake Tube
PIPE-Fitting>Straight Comp.
BRAKE Caliper Fitting L
NUT for Fitting

NUT >>> Fitting

MASTER Cylinder Fitting T
FITTING T Brake Caliper
BRAKE Tube Fitting T

15

¥1,260
¥525
¥11
¥3,150
¥1,260
¥13,650
¥6,090
¥26,250

¥57,750

¥33,600
¥252
¥12,600

¥315
¥315
¥2,048
¥2,100
¥525
¥599
¥2,048
¥2,048
¥2,048
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ES COD ITEMS ITEMS BLA MRS
FMO0.02004 V08 Y77 b—$%¥Yn’~ Comp REAR Brake Caliper V08 Comp. ¥57,750
1 AFN.00403* YN -I7-7") -V K W M5 % 8 M 5 x 8 Conical Head Screw ¥84
2 AFN.00402* 774N =T79¥%— 5% 9% 1 FIBER Washer 5-9x1 ¥84
3 AFN.00409 7'b—%k-2Y"3{Vb/L BRAKE Caliper Fitting L ¥2,100
4 AFN.00827* M 8x 30 Exagon. Head Screw
5  AFN.00047* UNDULATED Washer 8
6 AFN.00286* NUT M 8 Metalblock
7 SAN.2004D V08 N=7%+)n°=K'74—/R BLK HALF R.CalipervV08 RH W/Ear BL. ¥18,900
8 AFS.01051 VO5/V08 $+Yn—t"Rbvy—I V05/V08 REAR Brake CaliperSeal ¥1,365
9 AFS.01681 VO05/V08 %Y —E" AN AN =} Y—N V05/V08 Dust Guard Seal ¥945
10 SD1.02006 V08 4N —E" ALY V08 Rear Brake Piston ¥1,680
11 AFS.02000 V08 JP7 L—%n9h (% 2) V08 Rear Brake Pad ¥10,080
12 SAN.2004S V08 N=7%+)N=K'T74—/L BLK HALF R.CaliperV08 LF NoEar BL. ¥18,900
13 SBN.00415 V99/V08 Y77 L=y 4=y YvY REAR Brake Pad Spring V08/V99 ¥903
14 SBN.00413 V99/V08 Y77 b—%n Y 4—vk WhI— REAR Brake Pad SpacerV08-V99 ¥263
15 AFN.00105* PV TCTNI LY WAL P2 WASHER 6,5-12x1,5 ¥11
16 AFN.00137* 7V 9b)4—VK bk M6 % 35 M 6 x 35 Conical Head Screw ¥53
17 FMO0.02014 REAR BrakePad Spring V08 CO
18 AFN.00159* M 8 x 45 Conical Head Screw
19 AFS.01682 V05/V08 7' L—%t—771—-t"Y V05/V08 Rear Safety Pin ¥735
20 SBN.01931 V08 7'L—¥n"yM YA BRAKE Pad Spacer V08 Rear ¥525
21 CRG.02004 KIT V08 RearBrake Caliper Rev.

RO - BRI FEEEET 58D HIET 16
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FMO0.00421 V99/V08 YA4—YJu4 = Comp MASTER Cylinder V08/V99 Comp. ¥33,600
1 AFS.00199 TRI=N)IT =4 AMIN - MASTER Cylinder>Dust Cover ¥1,575
2 SBN.00200 TRI=-V)U4 —E"v/16mm MASTER Cylinder Pin 16mm BLACK ¥242
3 SBN.00197 TRI=NUE =N — MASTER Cylinder LEVER Black ¥3,675
4 AFS.00196 TRI=VYYE =7 yvamyh FORK with Point ¥1,575
5 AFN.00201 TRI=VYYY =R yhE"Y MASTER Cylinder Split Pin ¥95
6 SL1.00426 VO9/VO8 YR4—Y) U4 =" Aby MASTER Cyl.Piston V99/V08 ¥2,940
7 7'V-%E°RAbVhy7° 7/8 PISTON Seal D22 V99/V08 ¥525
8 AFS.00423 VO9/V08 YRY—=U4 =Ry $497° MASTER Cyl.Spring Cap V99/V08 ¥179
9 S$70.00422 VO9/VO8 YRGS U4 =27y MASTER Cyl.Spring V99/V08 ¥903
10 SBN.00202 YRI=-YJU¥ - E'v/35.5mm MASTER Cylinder Pin 35,5mm BI. ¥263
11 SAN.00421 VO9/V08 YR4—Y) U4 =K' T 41— MASTER Cylinder V99 Body BL ¥23,100
12 AFN.01368* F7AN=T9ve— 6X 10X 1 FIBER Washer 6-10x1 ¥105
13 AFN.00860* TRE=N)UE =%4y 7K bb M6 X 10 M 6 x 10 TCI Head Screw ¥95
14 AFS.00203 ATy7°t’Y D6 ELASTIC Pin D 6 ¥368
15 AFN.00425 7'b—%k-2Y"a{Vb/ AL—} PIPE-Fitting>Straight Comp. ¥2,048
16 CRG.00421 MASTER Cyl.OverhaulKit 1 V08-V99

RO - BRI FEEEET 58D HIET 17
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3

4

1\= L. STD cm.42

ﬁl——

SBN.01566
SBN.00565
SBN.00566
SBN.00935
SBN.01518
SBN.00933
SBN.00704
SBN.01357
SBN.00826
SBN.00828
SBN.00744
SBN.00931
SBN.00842
SBN.00223
SBN.00888
SBN.00653
SBN.00918
SBN.00932
SBN.00801
SBN.00802
SBN.01358
SBN.00804
AFS.00216
AFS.00224
CRG.00223
AFN.00093

7'b—%Ay} BLK 240mm
7'b—%Ay}k BLK 270mm
7'b—%Ay} BLK 280mm
7'b—%Ay}F BLK 290mm
7'b—%Ay}k BLK 300mm
7'b—%Ay} BLK 320mm
7'b—%Ay} BLK 330mm
7'b—%Ay} BLK 340mm
7'b—%Ay} BLK 355mm
7'b—%Ay}k BLK 370mm
7'b—%Ay} BLK 380mm
7'b—%Ay} BLK 400mm
7'b—%Ay}F BLK 410mm
7'b—%Ay} BLK 420mm
7'b—%Ay} BLK 430mm
7'b—%Ay} BLK 440mm
7'b—-%09F BLK 450mm
7'b—%Ay} BLK 460mm
7'b—%Ay} BLK 480mm
7'b—%Ay}F BLK 490mm
7'b—%Ay}F BLK 520mm
7'b—%Ay}k BLK 550mm
7'V—%74-9 STD

7'V—%724=9t"v9Yy7° STD

BmOMAR - ERIEFEECEET BHEHHVET

DRAW Pin cm.24 BLACK
DRAW Pin cm.27 BLACK
DRAW Pin cm.28 BLACK
DRAW Pin cm.29 BLACK
DRAW Pin cm.30 BLACK
DRAW Pin cm.32 BLACK
DRAW Pin cm.33 BLACK
DRAW Pin cm.34 BLACK
DRAW Pin cm.35,5 BLACK
DRAW Pin cm.37 BLACK
DRAW Pin cm.38 BLACK
DRAW Pin cm.40 BLACK
DRAW Pin cm.41 BLACK
DRAW Pin cm.42 BLACK
DRAW Pin cm.43 BLACK
DRAW Pin cm.44 BLACK
DRAW Pin cm.45 BLACK
DRAW Pin cm.46 BLACK
DRAW Pin cm.48 BLACK
DRAW Pin cm.49 BLACK
DRAW Pin cm.52 BLACK
DRAW Pin cm.55 BLACK
SIMPLE Fork Standard
CLIFT STD

¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥3,150
¥1,260

¥525

DRAW Pin Comp.(2 Pumps)

NUT M 6
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AFS.00805 t—774—4—7" 250mm SAFETY Cable Cm.25 ¥1,260
AFS.00806 t—774—4—7"V 270mm SAFETY Cable Cm.27 ¥1,260
AFS.00807 t—7274—4—7" 290mm SAFETY Cable Cm.29 ¥1,260
AFS.00808 t—774—4—7" 330mm SAFETY Cable Cm.33 ¥1,260
AFS.00745 t—774—4—7" 390mm SAFETY Cable Cm.39 ¥1,260
AFS.00227 t—774—4—7"V 415mm SAFETY Cable Cm.41,5 ¥1,260
AFS.00809 t—774—4—7"V 440mm SAFETY Cable Cm.44 ¥1,260
AFS.01330 t—774—4—7" 460mm SAFETY Cable Cm.46 ¥1,260
AFS.00810 t—774—4—7" 485mm SAFETY Cable Cm.48,5 ¥1,260
AFS.00811 t—774—4—7" 520mm SAFETY Cable Cm.52 ¥1,260
AFS.00812 t—774—4—7" 540mm SAFETY Cable Cm.54 ¥1,260
AFS.00216 7'V—%74-9 STD SIMPLE Fork Standard ¥1,260
AFS.00224 7'V—%724=9t"v9Yy7° STD CLIFT STD ¥525
AFS.01190 7'b—%7+—) SHORT SHORT FORK Simple ¥1,260
AFS.01189 7'V—%71=9E"vH)y7° SHORT SHORT CLIFT ¥525
CRG.00227 SAFETY Cable Comp.(2 Pumps)

AFN.00093 NUT M 6

BmOMAR - ERIEFEECEET BHEHHVET



A
3 O 4
(@) 9L
A FKO0.01632 7'L—%7'41A97°0794—KIT
AML.01629 7'b=%7(R97° 07984k b
AFS.01632 7'b-%71R297°079vay
AFN.00106
AFN.01984

BmDEE - RIS FEECERT B5ELHIET

CRG 2010 PARTS LIST

DISC Support KIT Complete CIK
DISC Protection SUPPORT CRG
DISC Protection Plate

NUT M 6 LOW Self-locking

M 6x 35 Covex Head Screw

¥7,350
¥3,150
¥4,410



